

GRATNELLS LTD
8 HOWARD WAY
HARLOW
ESSEX
CM20 2SU
UNITED KINGDOM

Attn: Robin Wass

Test Report No. BTO 117663/1
Issue Date: 23rd April 2008

Sample Description: Gratstack

Sample Reference: 008562

Details of Sample: A black plastic yellow plastic tray tower, having clear plastic wheels with an extendable handle and a black fabric security strap.

Sample Submitted: 27th March 2008

Date of Test: Testing conducted between 14th April 2008 and 22nd April 2008

Age Grading Applied: > 36 Months

Testing Required: Although this item is not a toy SGS was requested to test for compliance with the European Standard on safety of toys.

BSEN 71-1:2005
BSEN 71-3:1995 Incorporating Amendment No. 1

Result:
Pass ¹
Pass

¹ See Appendix A for details of proviso

Conclusion: The submitted samples as detailed above, complied with the requirements as listed above, with the proviso that the item be marked appropriately as detailed in Appendix A.

Signed for and on behalf of
SGS United Kingdom Ltd.



Melvyn Wolff
Hardlines Technical Manager

This document is issued by the Company subject to its General Conditions of Service available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any Unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd | Oakwood House, City Road, Bradford BD8 8JY Tel +44 (0)1274 760400 Fax +44 (0)1274 760418
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

Member of SGS Group (Société Générale de Surveillance)

APPENDIX A**BSEN 71-1:2005
MECHANICAL AND PHYSICAL PROPERTIES**

Clause:	Details:	Results:
4.1	Material	Pass
4.7	Edges	Pass
4.8	Points and Wires	Pass
4.9	Protruding Parts	Pass
5.0	Toys Intended for Children Under 36 Months	N/A
	<i>The item is warned in accordance with Clause 7.2</i>	
7.1	General Requirements	S/C 1
7.2	Toys Not Intended for Children Under 36 Months	Pass

The client has confirmed that the appropriate warning will be present.

S/C = See Comment

Comments:

1. In order to comply with the requirements of this clause, the item or its packaging must be marked accordingly with the EU name and address, and a note to retain this information if it is not permanently attached to the item.

This document is issued by the Company subject to its General Conditions of Service available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any Unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd | Oakwood House, City Road, Bradford BD8 8JY Tel +44 (0)1274 760400 Fax +44 (0)1274 760418
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

Member of SGS Group (Société Générale de Surveillance)

APPENDIX B

**BSEN 71-3:1995 Incorporating Amendment No. 1
MIGRATION OF CERTAIN ELEMENTS**

10. Determination Of The Quantity Of Migrated Elements

Analysis of samples for migration of certain elements for BSEN 71-3: 1995 requirements was carried out using Atomic Absorption or Inductively Coupled Argon Plasma Spectrometry.

Adjusted Analytical Results Results Quoted as mg soluble element per Kg material.

Element:	Arsenic	Barium	Cadmium	Chromium	Mercury	Lead	Antimony	Selenium
Limit:	25	1000	75	60	60	90	60	500
Sample 1	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 2	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 3	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 4	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 6	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5	≤ 5
Sample 7	≤ 5	≤ 5	≤ 5	15	≤ 5	≤ 5	≤ 5	≤ 5

Results of Analysis: PASS

Details of Analytical Samples

- Sample 1 Black plastic from frame
- Sample 2 Black brushed elastic fabric
- Sample 3 Black male Velcro fabric from strap
- Sample 4 Grey plastic from wheel trim
- Sample 5 Opaque plastic from wheels
- Sample 6 Clear plastic from compass
- Sample 7 Black paint from handle extension bars

This document is issued by the Company subject to its General Conditions of Service available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any Unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

SGS United Kingdom Ltd Oakwood House, City Road, Bradford BD8 8JY Tel +44 (0)1274 760400 Fax +44 (0)1274 760418
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

